Professional Engineering Services For

Large Utilities Capital Projects

RFQ# 3092-18 | City of Venice, Florida | 21 November 2018

E BLACK & VEATCH



Table of Contents

Letter of Interest

o T [=To Sl K=Y o [OOSR 1
PrOJECT EXPEITENCE ..ottt b ettt et et ettt et et et e se et e ne st e se st eae st enentenens S
ADITIEY 10 PEIOIM et bbbt 27
Additional CoNSIAErations ......ccccciiiiccce et 31
Required Forms, Certificate of Insurance, Certifications ... 39

Black & Veatch i



Black & Veatch Corporation

E., BLACK &VEATCH 3405 W. Dr. M.L. King Jr. Boulevard,

Suite 125
Tampa, FL 33607
(813) 207-7910

November 21, 2018 Westfall AA@bv.com

City of Venice

Mr. Peter Boers, Procurement Manager

Procurement - Finance Department
[...]
Manatee County| Plant Drain Pump Station and RAS/WAS Pump Station;
Manatee County, FL
Engineering Manager. Performed preliminary design, cost estimation, preliminary site

investigation, detailed design and construction phase services for these two pump
station projects. Projects involves hydraulic analysis and the design and installation of
multiple new pump stations, new pumps and motors and all the required
appurtenances.

Pinellas County | Water and Sewer Optimization Study; Pinellas County, FL

Project Engineer. Responsible for a comprehensive optimization study of the assets
associated with or affecting the South Cross Bayou Water Reclamation Facility
(SCBWRF). The objectives of the optimization study include, but were not limited to,
reducing energy use, reducing O&M costs, process optimization and technology
improvements, and triple bottom line sustainability (economic, environmental, and
social) of the facility.

SECOND STAGE RO
TREATMENT
UPGRADE

SPECIALIZATION:
Water and
Wastewater Systems;
Civil Design

Office Location
Walnut Creek, CA

Education

MS, Environmental
Engineering, University of
Massachusetts —Amherst,
2006

BS, Civil Engineering,
University of Massachusetts
—Ambherst, 2004

Professional Registration
PE —2011, CA, 79147

Professional Associations

= Water Environmental
Federation

= CWEA

Year Career Started
2009

Year Started with B&V
2009

Black & Veatch R-21



Pasco County | Lacoochee WTP Filtration Addition; Dade City, FL
Engineering Manager. Responsible for the preliminary and final design, construction phase services and startup

support for a filtration addition at a water treatment plant for Pasco County in an area northeast of Dade City. The
filters are designed as pressure filters used to remove the high iron in the ground water. The filters are designed
to handle the peak flow of the plant and the system will have instrumentation and manual controls.

Santa Clara Valley Water District and City of San Jose | South Bay Advanced Water Purification Center;
San Jose, CA
Project Engineer. Responsible for the civil and mechanical design of a 10 mgd advanced recycled water treatment

facility that treats secondary effluent with MF, RO, and UV disinfection to produce high-purity water for reclaimed
uses. Drafted the MF system and UV disinfection system pre-procurement documents, developed I&C control
narratives, assisted with permit applications, and prepared the Engineer’s cost opinion. Constructed / operated
an RO bench scale pilot to determine the impacts of RO concentrate discharge to the wastewater outfall. This
project received funding from the American Recovery and Reinvestment Act (ARRA).

Sacramento Regional County Sanitation District | Water Reclamation Facility Expansion Project, Phase Il;
Elk Grove, CA
Project Engineer. Assisted with preliminary and detailed design of a 10 mgd MF system at the District’s existing

wastewater facility for treating secondary effluent for irrigation uses. Evaluated pilot study results, drafted MF
pre-procurement documents, coordinated demo / relocation work of existing facilities, and developed the
Engineer’s cost opinion.

Chevron Refinery | Richmond Advanced Recycled Expansion (RARE) Project; Richmond, CA
Staff Engineer. Responsible for the civil and mechanical design of a 4 mgd MF/RO reclamation facility that treats

secondary effluent for use as boiler makeup water for a local Chevron refinery. Assisted with the evaluation of 5
treatment approaches, conducted material evaluation for a 2 MG reservoir, evaluated RO brine disposal options,
and developed the Engineer’s cost opinion.

Placer County Water Agency | Ophir Water Treatment Plant Preliminary Design; Auburn, California
Project Engineer - Supporting and managing the preliminary design of a 10 mgd water treatment plant utilizing

ballasted flocculation (Actiflo®), conventional media filters, and chlorine disinfection. The facility is being master-
planned for an ultimate capacity of 60 mgd. The project also includes the preliminary design and layout of a large,
10 acre, Corporation Yard that will be used to centralize District staff at a single location.

Sacramento Regional County Sanitation District; EchoWater Project; Sacramento, California
Engineering Manager - Managing a large multidisciplinary team with all areas of civil site design, chemical feed

system design, and the design of a hydraulic structure to equalize flow to the existing downstream secondary
clarifiers. Project involves design of a 330 mgd Biological Nutrient Removal (BNR) process for the City of
Sacramento’s existing wastewater treatment plant, to meet stringent nitrogen and phosphorus discharge limits.

Pasco County | Embassy Hills WWTF Rehabilitation; Port Richey, FL
Engineering Manager. Responsible for the preliminary and final design, for the rehabilitation of an existing 3.5

mgd wastewater treatment plant. The improvements will include new filters, upgraded electrical, repaired
influent pump station, a new generator and other improvements to the plant, much of which is still original to the
original construction in 1987.

R-22 City of Venice, Florida | Professional Engineering Services for Large Utilities Capital Projects



Ron Parker

PILOT TESTING | MAINTENANCE OF OPERATIONS | WATER QUALITY

Mr. Parker has more than 35 years of experience in the management of treatment
plant operations, facilities operation and maintenance (O&M), treatment plant
startup and commissioning, disinfection and neutralization of assorted structures and
pipelines, operator training, process control troubleshooting, equipment
maintenance, and O&M manual preparation. His experience also includes plant
operations management and technical specialties, project procurement and
evaluation, and contract management.

Formerly a senior operations manager of a large wholesale water supply system, Mr.
Parker was responsible for the operation of numerous water treatment plants and
related subsystems, as well as quality assessment/quality control (QA/QC) programs,
plant analysis, operator training, and plant expansion supervision.

PROJECT EXPERIENCE

City of Dunedin| Dunedin RO WTP Refurbishment; Dunedin, FL
Operations Specialist. Operational review and constructability review of the design

drawings. Checks include compliance with applicable rules and regulations, check for
operational challenges and ensure constructability. The many changes include
rehabilitation of media filters, conversion from chlorine gas to sodium hypochlorite, new
RO process skids and CIP system, new RO high pressure pumps, new solids handling
facility, new and expanded electrical facilities, yard piping, installation of baffles in the
existing Ground Storage Tanks and upgrades to numerous ancillary processes.

City of Venice Reverse Osmosis Efficiency Study; Venice, FL
Operations Specialist. Led the detailed literature review of available technology, RO

pilot testing protocol drafting, RO pilot testing chemical (antiscalant) dosing
modeling, operating the RO pilot system, modeling all of the RO pilot system
setpoints and data points, RO pilot testing data review and analysis and report
writing. As a part of the water supply permit, a detailed study was completed to
increase the water recovery efficiency to the highest degree feasible; with a target of
75% or greater. Additionally, led efforts to have the RO concentrate modeled for
future disposal options.

Tampa Bay Water; Tampa Bay, FL

Senior Operations Manager. Responsible for managing all operational activities,
including project procurement, contract development, project closeout, budget
process, and project evaluation. Responsible for the daily management, operation,
and blending of three supply sources; groundwater, surface water, and desalinated
water. These responsibilities included seven groundwater treatment plants, 16
wellfields, five surface water pump stations, seven finished water pump stations, and
one alkalinity adjustment facility.

SECOND STAGE RO
TREATMENT
UPGRADE

SPECIALIZATION:
Water Treatment
Plant Startup &
Commissioning
Services, Operations;
Process
Troubleshooting;
Training;
Management;
Evaluations and
Analysis; O&M
Manual Preparation

Office Location
Tampa, FL

Education

BS, Education, Physical
Education, Health, and
Science, Missouri Western
State College, 1979

Professional Associations
= American Water Works
Association

Year Career Started
1979

Year Started with B&V
1999 to 2004, 2012 to
present

Black & Veatch R-23



The surface water contract operations included the management of a 120 mgd plant which utilized an Actiflo®
pretreatment system, pre-disinfection with ozone, biological filtration, and residuals management with belt filter
presses and sludge drying beds for beneficial reuse.

The seawater desalination plant had a design capacity of 25 mgd and used conventional pretreatment followed by
continuous upflow sand filtration, diatomaceous earth filters and high pressure seawater reverse osmosis
membranes, and belt filters for residuals management with landfill disposal.

Tampa Bay Water Keller WTP/POC Improvements | Tampa, FL
Operations Specialist. The existing Keller WTP is a 36 mgd groundwater treatment facility with forced draft

aerators for hydrogen sulfide removal. Improvements to the plant consisted of new air monitoring and process
control analyzers, new destruct unit pH and ORP adjustment, waste stream flow monitoring, new bypass piping
with a temporary chemical feed system, new vertical turbine transfer pumps, piping modifications at the
connection to the regional wholesale system, and new control logic via the Human Machine Interface (HMI)
system. A startup plan was prepared and included the preparation of disinfection plans for approval from the
Florida Department of Environmental Protection (FDEP), operational protocols for startup and testing of the
bypass piping and temporary chemical feed system, flow control logic and pH adjustment to the forced draft
aerators, pH control of the destruct unit waste stream, startup of the vertical turbine transfer pumps, and tuning
of the HMI process control loops.

SAWS Brackish Groundwater Desalination Project; San Antonio, TX
Operations Specialist. The San Antonio Water System (SAWS) Brackish Groundwater Desalination plant provides a

new water supply for SAWS. The project consists of a new well field; and a new treatment plant which uses
reverse osmosis membranes, calcite contactors, degasifiers, a chlorine contact chamber, finished water pumping
and concentrate/brine disposal through injection wells. A Preliminary Operations Plan was developed to identify
the control features for each of the unit processes and chemical feed systems. The Plan also identifies the control
features for abnormal or special operating conditions at the facility.

Public Utilities Board; Changi NEWater Plant 2; Singapore
Operations Specialist. The Changi NEWater Plant 2 is a new indirect reuse treatment facility that utilizes MF/RO

filtration, along with UV and chlorination for disinfection. After commissioning, a Performance test was conducted
for acceptance of the plant. The test included four test periods to demonstrate the hydraulic effectiveness of the
plant; which ranged from minimum to capacity rates with guarantees on energy consumption. Duties performed
during this test period included monitoring of the duty and standby equipment run times, monitoring of the
process sample collections, reviewed the daily water quality and online instrumentation data to performance
limits, performed process calculations on the MF/RO flux and recovery rates, and was part of the daily review
meeting for pass/fail status.

Signal Butte WTP; Mesa, AZ

Operations Specialist. The Signal Butte WTP is a new conventional 24 mgd treatment plant with two process
trains. The treatment processes consist of a pre-ozone contact basin, a two train Actiflo process, post-ozone
contact basin, biological filters with sand and granular activated carbon media, distribution high service pumping,
and belt filter presses for sludge dewatering. Provided training to operators and checked the plant for operations
consistent with stated requirements.

R-24 City of Venice, Florida | Professional Engineering Services for Large Utilities Capital Projects



Project Experience

Black & Veatch is a leader in water supply, treatment and
distribution in the U.S. and is consistently ranked in the top five
in related water categories by the Engineering-News & Record.
We have served water and wastewater clients in Florida for

more than 60 years.

BLACK & VEATCH’S CLIENTS

Nestle of North America Emerald Coast Utilities

SRWMD North Port

Ocala Lee County Electric Coop. b
Lakeland Cape Coral ..
Suntory Water Group Fort Myers

Hillsborough County Marco Island

TECO Tampa

St. Petersburg

Progress Energy
Manatee County
Sarasota County

Hernando County
Pasco County
Seminole Electric
Clearwater

Tampa Bay Water Key West
Gulf Power Company Keys Energy
Collier County Peace River
FKAA Lauderhill
North Miami Sunrise

E. FLORIDA OFFICE LOCATIONS

Tampa Coral Springs
Fort Myers Miami
Jacksonville Lake Worth
Orlando

Black & Veatch has provided planning, design, and
construction phase services for more than 50 water utilities
in Florida. This combination of local experience and global
expertise allows us to bring world-class engineering services
to our local clients.

Indian Springs
Tallahassee
Madison
- Jacksonville Beach
- JEA
- SIRWMD
® Gainesville Regional Utilities
=S Flagler County

° a Daytona Beach

® Florida Municipal Power Agency
New Smyrna Beach

] ' Orlando Utilities Commission
® e - Seminole County
o ® Kissimmee Utility Authority

St. Cloud

Orange County

Reedy Creek Energy Services
Heartland Water Alliance
Polk County

Vero Beach

Fort Pierce Utilities Authority
Florida Power & Light
Highlands County

SWA of Palm Beach County
SFWMD

Hardee County

DeSoto County

Cypress Energy

Hollywood

Miami-Dade Water & Sewer
U.S. Sugar

Homestead

& Deerfield Beach

Broward County WWS

Palm Beach County WUD
Pinellas County

Plant City

Venice

Black & Veatch 9



Project Experience

REVERSE OSMOSIS (RO)

Black & Veatch has an extensive resume of RO WTP design, With a track record of more than 50 membrane facility
permitting, construction, and pilot testing experience, which designs worldwide, Black & Veatch is an industry leader in
includes projects in the local Tampa Bay area, across the US, membrane filtration for drinking water, reclamation/reuse
and around the world. The diversity of our team experience and wastewater treatment. The company has designed
ensures a design that meets local challenges while leveraging a combined membrane capacity exceeding 600 million

the lessons learned and innovations gained from our gallons per day (mgd) on five continents. The table below
tremendous global experience. summarizes a sample of Black & Veatch's RO water treatment

experience.

REVERSE OSMOSIS WATER TREATMENT EXPERIENCE SCOPE OF SERVICES

=
X .50
~ > 7] c
= ER 2l 2| @ 3
E - &g » 5 3 § 8¢
> £ E» % 2 - Se §3§
S = @®a R © 2 xX® 5%
© - = ‘B o %) ‘© we 0 n
& 55 5§53 B 5§ % <z 58
Client Project or Plant Name Location S 206 ¢&a a S o 08 o=
East Bay Municipal Richmond Advanced Recycling .
| | | | | | |
Utility District Expansion (RARE) Water Project Richmond, CA 35 2010
Venice, City of RO WTP Recovery Pilot and Venice, FL 208 ® E = u
Feasibility Study
30 mgd Expansion of 70 mgd
Orange County Water Groundwater Replenishment Irvine, CA 100 2010 | |
District
Scheme
Santa Clara Valley Silicon Valley Advanced Water
Water District Purification Center San Jose, CA 6 2014 .
. Dunedin WTP . .
Dunedin, City of Refurbishment Dunedin, FL 6 Ongoing N | | | [ | |
Santa Monica Charnock (Santa Monica) .
! || | ] ]
City of Wellfield Restoration Project Santa Monica, CA 10 2010
Oxnard, City of Oxnard G.REAT. Program Oxnard, CA 75 2008 [ u
Desalination Facility
Fort Myers RO Treatment Plant Engineer of Fort Myers, FL 12 Ongoing - - - -